
MINISTRY OF THE ENVIRONMENT 

CORPORATION OF THE NATION MUNICIPALITY 
VILLAGE OF LIMOGES 

FIRST ENGINEERS' REPORT 

FOR 
WATER WORKS 

LIMOGES WATER TREATMENT PLANT AND 
ASSOCIATED WELLS 

LECOMPTE ENGINEERING LTD. 
141 7-C Cyrville Road 

Suite 201 
Ottawa, Ontario 

Tel (613) 236-6662 
Fax (61 3) 236-2945 

E-mail lecompte@trytel.com 

SEPTEMBER 2004 
LEL FILE: 53066.21 



The Nation Municipality . Village of Limoges 
First Engineers' Report for Water Works 
~ i r n o ~ e s ~ a t e r  ~restrnent Plant and Associated Wells 

TABLE O F  CONTENTS 

1.0 Introduction ............................................................................................................. 1 
. 1 Mandate ................................................................................................................ 1 
[...]
Lrn~oges Water Treatment Plant and Associated Wells 

Table 4 - Stratigraphy o f  Soi l  at Well No. 2 1 
Nomenclature I Depth / Thickness 1 

- 
Ground Surface 
Brown silty fine sand 

Brown prnklsh silty clay 
W ~ t h  sand seams 
Compact grey fine silty sand 

Compact grey fine to rnedlum sa i~d  - 
I race srlt 
Compact to dense black-greylsh medium to compact sand 
trace silt 
Very dense black to grey gravel 
Mea~i im to coarse sand trace slit 
Very dense black to greyrsh medium to coarse sand 
Trace silt 
Loose grey fine to mediuin sand 

The construction of the wells is deemed satisfactory to prevent any risk of,contamination 
from the direct influence of surface water. 

Trace slit 
Dense black-grey sand and gravel 
Trace silt 
Very dense grey-black rnediun7 to coarse sand 
Some gravel Bottom of well 
Screen Casing: 

First section 

The distance between the wells and the nearest surface water body which is the north 
w s r  branch of the South Indian Creek is approximately 1,100 meters. This water body 
does not pose any negative impacts on the groundwater 

(m) 
0 00 

0 30 

1 90 

4 30 

10 4 

13 1 

14 6 

16 4 

There IS standby power avarlable at both wells 

(m) ' 
0 30 

1 60 i 1 
2 40 

6 10 

2 70 

1 50 I 
I 
I 

1 80 

2 00 
18.4 

21 .O 

21.5 
16.8 

21.45 

.4 Influence of Surface Water on  Groundwater 

2.60 

0.50 
i 

4.65 I 
I 

The review of the operation records and reports indicate that bacteriological water 
samples are collected from the raw water at the wells as well as from the treated water 
from the ciearwe!l and booster pump station at the Limoges water treatment plant. 
Gact~rrolog~cal water samples are also collected from the treated water from the Forest 
Park reservoir 

-- - - -. - - -- -- -- 
Leczr7,~te Eqcineering Ltd Page 6 



8 The Nation Municipality - Village of Limoges 53066.21 
First Engrneers' Report for Water Works 
Limoges Water Treatment Plant and Associated Wells 

Upon review of the analysis of the microbiological data collected by the operating 
authority for the per~od from April 3, 2001 to December 31. 2003, wells no.1 and no. 2 
seem to be under the direct influence of surface water. The data revealed that from 223 
raw water samples collected from wells no. 1 and no. 2: 

Five samples were reported to have fecal coliform counts; 
Forty samples were reported to have total ~0lifOrm counts; 
One hundred and thirty six samples were reported to have heterotropic plate colony 
(HPC) counts ranging from 2 to 499 c1mL and; 
Forty two samples were reported to have heterotropic plate colony (HPC) counts 
rangrng from 500 c/mL to overgrown. 

A total of 476 treated water samples were collected from the locations noted above 
during the same period. The review of the analysis of the data revealed: 

No sainples were reported to have evidence of E. Coli or fecal coliform counts; 
No samples were reported to have total coliform counts; 
One hundred and forty samples were reported to have heterotropic plate colony 
(HPC) counts ranging from 2 to 499 c1mL and; 
Four samples were reported to have heterotropic plate colony (HPC) counts ranging 
from 500 c l m l  to overgrown. The water sources were all re-sampled and were found 
free of contamination. 

The microbiological results are included in Appendix 5 together with Table 5 showing the 
number of samples collected on the raw water and treated water sources. 

The short term trend is not an indication that the groundwater source is susceptible to 
surface water contam~nation because of evidence of E. Coli or fecal coliform counts 
obtained from the raw water samples collected after the aeration process at the plant. 

The analysis of the microbiological data collected by the operating authority for the period 
from January to March 2001, indicates that wells no. 1 and no. 2 are not under the direct 
iniiuence of surface water. As well, upon review of the analyses of the water quality 
iesi~ng data collected from monitoring wells as well as domestic wells, before and at the 
end of the 72 hours and 28 days pumping test respectively, confirmed that the aquifer is 
not a GUDI. The results are included in Appendix 5 together with Table 6. 

The wells supply raw water to the Limoges water treatment plant where a chemically 
assisted filtration and disinfection process are provided. 

Pursuant to the Safe Drinking Water Act (SDWA) and 0. Regulation 170103, the 
regulaiion states the following in respect to turbidity monitoring: 

- -- --- 
Lecompte Engineering Ltd Page 7 



7 J The Natron Municrpality - Vrllage of Lrmoges 53066 2 1 
* -.. F~rst Engineers' Report for Water Works 

Limoges Water Treatment Plant and Assoc~ated Wells 
C 

1 - 
1 "Turbidity 

T 

7-3 ( I )  The owner of a dr~nklng-water system and the operat~ng authority for the system 
' 1  " shall ensure that a water sample IS taken at least once every month, from a locatlon rhat 

I 
T 

is before raw water enters the treatment system. and is tested immediately for turbidity. 

J (2) If  a drinking-water system obtalns water from a raw water supply that is surface water 

I and the system provides filtration. 

1 (a) sctbsection (?) does not apply; and 
'1 ' 

(b) the owner of the system shall ensure that sampling and testing for turbidity is 
carried out by continuous monitoring equipment on each filter effluent line. " 

Because the Limoges water supply is not a GUDI, section 7-3. (1) of Schedule 7 above 
governs. Therefore, grab water samples must be taken from each well once every month 
and tested immediately in order to monitor turbidity. 

' 1  
.5 Treatment Facilities 

A description including the types, number and size of all process units and 
equipments specified in the consolidated certificates of approval in Appendix 3 
together with critical process design parameters have been amended based on the 
following review: 

I : - - ,  Desiqn Flowrates 

I '  The design flowrates (Q) are as follows: 

At low lift pumps and detent~on tanks 

Q = Average Daily Flow X Population at Phase 2 X Peak Factor 
= 325 LCD X 3.200 X 2.00 
= 2,080 m3/day 
= 24.1 L/sec 
= approved rated capacity as indicated on PTnnl No. 03-P-4045 

At filters and high lift pumps 

Q = 2,080 m3/day + Backwash Water Volume over a 24 hour period 
= 2,080 m31day + 94 m31day (= 90 mZ/day X 24 123) 
= 2.174 m3/day 
= 25.2 Llsec 

Well Pumps 

The well pump capacities at wells no. 1 and no. 2 are equal to the maximum 
capacity approved by the Permit To Take Water (PTTW). 

Tray Aerator 

The maximum capacity of the tray aerator is equal to 63 Llsec which exceeds the 
well pump capacities. 

Lecompte Engineering Ltd. Page 8 



.--, d The Nat~on Mun~cipality - V~llage of Limoges 

_I F~rst Eng~neers' Report for Water Works - r e  L~moges Water Treatment Plant and Associated Wells 

Aeration Basin 

A retention time of 63 minutes (92 m" 24.1 L/sec) is adequate to maintain a 
complete mix condition inside the aeration basin. 

Low Lift Pumps 

The two 10 HP low lift pumps each rated at 24.1 Llsec against a TDH of 13.7 m are 
sufficient to service the phase 2 design population. 

1 - Permanganate Detention Tanks 

A retention time of 5.4 minutes (7.8 m3 124 1 Llsec) inside the detention tanks is 
adequate to maintain a reaction between the permanganate solution and the water 
prior to alum injection. 

Primary Permanqanate Feed Pumps 

The feed rate required for a 4% solution of potassium premanganate at a maximum 
concentration of 5.8 mg KMn04 1 L and a water flow of 24.1 Lisec is 12.6 Llhr. The 
primary permanganate feed pump capacity of 17.4 L/hr is sufficient. 

Secondarv Permanqanate Feed Pumps 

The feed rate required for a 4% solution of potassium premanganate at a maximum 
concentration of 1.0 mg KMnO41 L and a water flow of 24.1 Llsec is 2.17 Llhr. The 
secondary permanganate feed pump capacity of 3.40 Llhr is sufficient. 

Coaqulant Feed Pumps 

The feed rate required for a 48% solution of aluminum sulphate having a dens~ty of 
1.32 kg/L at a maximum concentration of 45.0 mg Alum I L and a water flow of 24 1 
Lisec is 6.16 Llhr. The coagulant feed pump capacity of 9.50 Llhr is sufficient. 

Polymer Feed Pumps 

The feed rate required for a 1% solution of PASS-100 at a maximum concentration 
of 1.0 mg PASS-1001 L and a water flow of 24.1 L/sec is 8.67 Llhr. The polymer 
feed pump capacity of 70 Llhr is about seven times over sized. 

Clarifier 

A retention time of 40.5 minutes (61.2 m31 25 2 Llsec) is slightly over the design 
alum contact time requirement of 40 minutes prior to filtration and is therefore 
adequate. 

The filtration rate per filter train was set to 2.84 USGPM 1 ft2 at phase 1 design 
population. which is equivalent to a flowrate of 313 USGPM or 19.8 Llsec. At phase 
2 design population, the filtration rate was raised to 3.46 USGPM 1 ft2. This is equal 
to a flowrate of 382 USGPM or 24.1 L/sec Per filter train. The maximum flowrate 
which one filter train could be operated at is 441 USGPM or 27.8 Llsec based on a 
filtration rate of 4 USGPM i ft2. 

Lecompte Eng~neer~ng Ltd. Page 9 



I - J The Nat~on Munlc~pality -Village of Limoges 53066 21 

.- Flrst Eng~neers' Report for Water Works 
9 Limoges Water Treatment Plant and Assoc~ated Wells 

Process Wastewater 

The process wastewater is sent directly to the existing sewage collection system. 
The average day sewage flow for the thase 2 design population of 2,600 people for 
the Village of Limoges only is 1,010 m /day, which includes the infiltration rate. The 
daily backwash water at the treatment plant is equal to 62 m3/day at phase 2. The 
total average day sewage flow corresponds to the waste stabilization pond rated 
capacity of 1,073 m3/day as per the C of A no. 3-1 820-97-986 (Sewage). 

High Lift Pumps 

The two 7.5 HP high lift pumps each rated at 25.7 Llsec against a TDH of 14.2 m 
are sufficient to service the phase 2 design population. 

Chlorination P u m ~ s  

The feed rate required for a 12% solution of sodium hypochlorite at a maximum 
concentration of 4.0 mg CI l  L and a water flow of 24.1 Llsec is 2.89 Llhr. The 
chlorine feed pump capacity of 2.40 Llhr is under rated. 

Water Reservoir 

The water storage capacity requirements for the water reservoir at phase 2 design 
population are as follows: 

Minimum Storage Capacity (V,,,) requirements: 
Fire Storage (VA) + Equilization Storage (VB) + Emergency Storage (Vc) 
+ Backwash Water Volume (VD) 

Fire Storage 
VA = fire flow for 3.200 people for a duration of 2 hours 

= 64.33 X P X (1 - 0.01 X P ' '2)  in Llsec where P = population rn 
thousands 

= 11 3 L/sec X 2 hours- 
= 813,600 L or 814 m" 

Equilization Storage 
VB = 25% of maximum day demand 

= 25% X (325 LCD X 3,200 p X 2.0) 
= 25% X 2,080 m3 
= 520 m3 

Emergency Storage 
Vc ~ 2 5 %  of (Vp + VB) 

= 25% X (814 m3+ 520 m3) 
= 334 m3 

Backwash Waler Volume 
V,, = 62 m at phase 2 design population 

The minimum storage capacity required is V,,, = 1,730 m3. The total capacity 
provided at the plant is 1,894 m3 (I >734 m3 is the rated capacity of the on-ground 
reservoir plus 160 m3 is the capacity of the clearwell). Therefore the actual water 
storage capacity is sufficient to serve the phase 2 design population. 

Lecompte Engineering Ltd. Page 10 



J The Natron Mun~crpallty - Vrllage of L~moges 53066 21 

C' Ftrst Engrneers' Report for Water Works 
7 Llmoges Water Treatment Plant and Associated Wells 
j .*. 

Booster Pumps 

1 
I- 

The three 7 5 HP booster pumps each rated at 8.65 Usec aga~nst a TDH of 40 m 
are sufflc~ent to service the phase 2 deslgn population 

Water Reservoir at Forest Park 

The water storage capacity requirements for a population of 600 people are as 
follows: 

Minimum Storage Capacity (V,,,) requirements: 
Fire Storage (VA) + Equilization Storage (VB) + Emergency Storage (Vc) 

Fire Storage 
VA = fire flow for 600 people for a !:ration of 2 hours 

= 64.33 X P 'I2 X (1 - 0.01 X P ) In Llsec where P = population in 
thousands 

= 49.4 Llsec X 2 hours 
= 356 m3 

Equilization Storage 
Ve = 25% of maximum day demand 

= 25% X (325 LCD X 600 p X 2.0) 
= 25% X 390 m3 
= 97.5 m3 

Emergency Storage 
Vc = 25% of (VA + Ve) 

= 25% X (356 m3 + 97.5 m3) 
= 113 m3 

The minimum storage capacity required is V,,, = 567 m3. The total capacity 
providea at the Forest Park pumphouse is 700 m3. Therefore the actual water 
storage capacity is sufficient to serve a population of 600 people. 

Chlorination Pumps at Forest Park Pumphouse 
-! 

The feed rate required for a 12% solution of sodium hypochlorite at a maximum 
concentration of 4.0 mg C l l  L and a water flow of 8.0 Llsec is 0.96 Llhr. The chlorine 
feed pump capacity of 1.78 Llhr is sufficient. 

..I 
Booster Pumps at Forest Park Pumphouse 

The three 10 HP booster pumps each rated at 8.0 Usec against a TDH of 42 m are 
sufficient to service a population of 600 people. 

3 Lecompte Englneer~ng Ltd Page 11 



I ' *  The Nat~on Munlclpallty - V~llage of Llmoges 53066 21 

% 
First Eng~neers' Report for Water Works 

I L~moges Water Treatment Plant and Associated Wells 
I 

.6 Water Distribution System 

The review of the operation records and reports indicate that bacteriological water 
samples are collected from the water distribution system at the following locations: 

at the point of entry to the distribution system outside the booster pump station near 
the treatment plant; 
at the old St-Viateur School on Mabel Street in the Village of Limoges; 
at the main sewage pumping station on Des Pins Street in the Village of Limoges; 
at the Forest Park reservoir on Maple Grove street; 
at the point of entry to the Forest Park distribution system in front of the Cambridge 
Public School on Route 500 (County Road No. 3) as well as occasionally at St- 
Viateur Nursing Home; 
at the point of entry to the Ben Tardiff Trailer Park distribution system on Route 600 
as well as occasionally at various houses in the park; 
occasionally at 31 Manitou Street in the community of Forest Park; 
occasionally at the restaurant located at the corner of Des Pins Street and Limoges 
Road as well as at the end of King Street in the Village of Limoges. 

There is no evidence of microbiological contamination detected within the distribution 
system for the period from April 3, 2001 to December 31, 2003. 

.7 Nature of  Soils 

According to the "Soil Survey of Russell & Prescott Counties" published by the Ministry of 
Agriculture dated 1962. the nature of the surfacial soil at the well sites located along 
Russland Road consists of Rubicon and St-Samuel Fine Sand. The soils are defined 
as follows: 

Rubicon Fine Sand are light grey depressions and reddish brown hummocks of 
sandy so~ls with sorted sand parent material, and; 
St-Samuel Fine Sand are grey mottled sandy soils with sorted non-calcareous fine 
sand material. 

The area is considered flat and depressional as well as poorly drained. Land use is 
primarily hay fields, pasture lands and wetlands. The vegetation growing on these soils 
ranges from swamp grasses to trees. The sand deposit is on top of a clay layer of a few 
feet deep. The water moves very slowly and the soil is often saturated to the surface for 
several months of the year. 

The wells are drilled through a clay cover layer into a shallow and unconfined aquifer 
called the Sarsfield esker complex. The risks of contamination of the groundwater supply 
through the well casing is unlikely to occur. However some risks of contamination may 
occur at the water recharge areas which should be addressed by the municipal 
groundwater study discussed later in this report. 

Lecompte Engineering Ltd. Page 12 



The Nation Municipality - Village of Limoges 53066.21 
First Engineers' Report for Water Works 
Limoges Water Treatment Plant and Associated Wells 

.3 off icial Plan 

The Nat~on Minicipality was created from the amalgamation of three townships and one 
village back in 1996: 

The Township of Cambridge; 
The Township of South-Plantagenet; 